m Model No: LS1020
rrlill Rl Gt

Page1/5



Model No: LS1020

96

Page2/5



m Model No: LS1020
rrlill Rl Gt

Parts List

ID Part No Name Qty Notes

1 163100-8 SHAFT LOCK 1

2 411466-3 BAFFLE PLATE 1

3 213459-4 O RING 32 1

4 ok ok ***  Click for Technical Bulletin 82574
5 241514-2 FAN 92 1

6 *rk Fork ***  Click for Technical Bulletin 51212
7 681635-2 INSULATION WASHER 1

8 211068-3 BALL BEARING 6200LB 1

9 911290-9 PAN HEAD SCREW M5X65 2

10  263002-9 RUBBER PIN 4 1

11 *xx ***  Click for Technical Bulletin 51212
12 157740-2 MOTOR HOUSING 1

13  855945-5 NAME PLATE LS1020 1

14  953106-2 RIVET 0-5 4

16  251335-4 + PAN HEAD SCREW M5X80 4

17  911158-9 PAN HEAD SCREW M4X30 3

18 x> rkk ***  Click for Technical Bulletin 85070
19 643650-4 BRUSH HOLDER CAP 6.5-13.5 2

20 911128-8 PAN HEAD SCREW M4X16 2

21  411467-1 CLAMP COVER 1

22  911133-5 PAN HEAD SCREW M4X18 2

23 687000-3 STRAIN RELIEF 1

24 645006-7 NOISE SUPPRESSOR 1

25 410839-7 HANDLE COVER 1

26 911101-8 PAN HEAD SCREW M4X6 1

27  651135-6 SWITCH SGE220RD-1 1

28  411468-9 CLAMP BASE 1

29  682505-8 CORD GUARD 10-90 1

30 *xx ***  Click for Technical Bulletin
31 251953-8 -SCREW (FLAT POINT)M10X70 1

32  941252-3 FLAT WASHER 10 1

33  931503-2 HEX. NUT M10 1

34  421328-7 CUSHION 1

35 251399-8 + PAN HEAD SCREW M5 1

36 911124-6 PAN HEAD SCREW M4X14 2

37  254203-0 KEY 4 1

38 912327-5 COUNTERSUNK HEAD SCREW M6X18 2

39  342968-7 BAND HOLDER 2

40 410723-6 CARRYING BAND 1

41 343465-6 GUIDE ARM 1

42 253022-1 FLAT WASHER 8 1

43 251331-2 + PAN HEAD SCREW M6 1

44 253715-0 FLAT WASHER 6 1

45  257157-0 RING 8 1

46  251331-2 + PAN HEAD SCREW M6 1

47  923901-4 CAP SQUARE NECK BOLT M5X8 1

Page 3/5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/82574-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/51212-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/51212-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/-WW-1.pdf

'71!!’J!!5{a

Model No: LS1020

ID Part No Name Qty Notes
48  342971-8 PLATE 1
49  231933-0 SPRING 26 1
50 265324-3 HEX. FLANGE HEAD BOLT M8X12 1
51  414032-5 SAFETY COVER 1
52  942101-7 SPRING WASHER 5 1
53  931202-6 HEX. NUT M5 1
54  151287-8 BLADE CASE COMPLETE 1
55  251644-1 HEX. FLANGE HEAD BOLT M8X20 1
56  224118-5 OUTER FLANGE 55 1
57  224206-8 INNER FLANGE 55 1
58 911231-5 PAN HEAD SCREW M5X20 4
59  285660-1 BEARING RETAINER 71 1
60 321921-6 SPINDLE 1
61  253328-7 THIN WASHER 17 1
62  211256-2 BALL BEARING 6203LLB 1
63  312982-7 BEARING BOX 1
64  221712-4 HELICAL GEAR 41 1
65 961057-5 RETAINING RING S-17 1
66 2121014 NEEDLE BEARING 1210 1
67  157855-5 GEAR HOUSING 1
68  921541-2 HEX. BOLT M10X25 4
69 316067-1 GUIDE FENCE 1
70 163271-1 SUPPORTER 1
71 9113214 PAN HEAD SCREW M6X16 1
72  251954-6 SET SCREW M10 1
73  251698-8 HEX. BOLT M16 1
74  253771-0 FLAT WASHER 16 1
75  154354-8 ARM COMPLETE 1
76  231530-2 TORSION SPRING 32 1
77  341511-9 STOPPER 1
78  253948-7 WAVE WASHER 8 1
79  253309-1 THIN WASHER 8 1
80 251267-5 + PAN HEAD SCREW M6 1
81  253771-0 FLAT WASHER 16 1
82  252044-8 HEX. NUT M16-24 1
83  414236-9 FENCE PLATE 1
84  410704-0 KERF BOARD 1
85 312511-6 SET PLATE 1
86  321790-5 HOLDER 1
87  251804-5 SCREW M6X13 1
88 151221-8 BASE COMPLETE 1
89  341912-1 NUT HOLDER 1
90 911216-1 PAN HEAD SCREW M5X14 1
91  342967-9 SET PLATE 1
92  341911-3 PROTECTER 2
93  321490-7 RELEASE NUT R 1
94  321491-5 RELEASE NUT L 1
95 Wk rkk ***  Click for Technical Bulletin 57946
96 271272-6 KNOB 45 1

Page 4 /5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/57946-WW-1.pdf

'7;!;’}!!5;5

Model No: LS1020

ID Part No Name Qty Notes
97  253744-3 FLAT WASHER 12 1
98  315891-9 VISE PLATE 1
99  253047-5 FLAT WASHER 6 1
100 911317-5 PAN HEAD SCREW M6X14 1
101 911108-4 PAN HEAD SCREW M4X8 2
102 816173-7 INDICATION LABEL 1
103 342823-3 PLATE 1
104 273481-3 GRIP 32 1
105 342824-1 LATCH SPRING 1
106 911246-2 PAN HEAD SCREW M5X28 1
107 321789-0 LATCH PIN 1
108 921441-6 HEX. BOLT M8X25 2
109 232091-5 LEAF STAY 1
110 311772-5 TURNING STAY 1
111 924311-8 WING BOLT M6X12 2
112 321790-5 HOLDER 1
113 922457-4 HEX. SOCKET HEAD BOLT M8X35 2
114 942201-3 SPRING WASHER 8 2
115 311788-0 TURN BASE 1
116 951113-9 SPRING PIN 4-18 2
117 343492-3 BLADE STOPPER 2
118 911206-4 PAN HEAD SCREW M5X10 2
119 253139-0 FLAT WASHER 8 1
400 782212-4 SOCKET WRENCH 13 1
402 122351-2 DUST BAG ASS'Y 1
403 410602-8 FASTENER 1
500 *** rkk ***  Click for Technical Bulletin 57946

Page 5/5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/57946-WW-1.pdf

